
Holistic Approach to 

Los Angeles River 

Water Quality Management

Graduate Students: Sarah Mouakkad, Kristina Billedo, Nour Qutobaldeen, and

Abdulmalik Altuwayjiri

ENE 510 – Water Quality Management and Practice (class project)
Supervisor: Professor Mike Pirbazari (Spring 2018)

1



https://cee.usc.edu/research/water-quality-research-group/swan/

https://cee.usc.edu/research/water-quality-research-group/swan/




Agenda

1. Introduction to LA River

2. Regulations 

3. Discharges & Treatment 

4. LID & BMP’s

5. Sustainability/Feasibility

2



Part 1

Introduction to LA River

3



4

What is a Watershed?
An area of land that drains all the streams and rainfall to a common outlet such as 
[...]
The occurrence and fate of chemicals of emerging concern (CECs) in coastal urban rivers receiving discharge of treated municipal wastewater effluent. A.Sengupta et al.

Table.5
:

Table.6:



CEC (continued)

The occurrence and fate of chemicals of emerging concern (CECs) in coastal urban rivers receiving discharge 

of treated municipal wastewater effluent. A.Sengupta et al.



Part 2

Regulations that Impact 
LA River Water Quality

8



51
MILES

15 CITIES

Agencies involved 

in LA River NGOs

8
9

file://///upload.wikimedia.org/wikipedia/en/1/11/City_of_Burbank_California_seal-logo.svg
file://///upload.wikimedia.org/wikipedia/en/1/11/City_of_Burbank_California_seal-logo.svg
file://///upload.wikimedia.org/wikipedia/en/b/b0/Glendale_CA_seal.jpg
file://///upload.wikimedia.org/wikipedia/en/b/b0/Glendale_CA_seal.jpg


Clean Water Act

Navigable Waterway = “waters that are subject to the ebb and flow of 
the tide and/or are presently used, or have been used in the past, or 
may be susceptible for use to transport interstate or foreign commerce.” 

 tributaries are protected from pollutants under the Clean Water Act

The reason why the LA River water quality is protected!!!

In 2010, the EPA designated the LA River as a “navigable waterway.”

10

Source #5



11

TMDL

“States are required to evaluate all available water 
quality-related data and information to develop a list 
of waters that do not meet established WQS 
(impaired) and those that currently meet WQS, but 
may exceed it in the next reporting cycle (threatened). 
States then must develop a TMDL for every 
pollutant/waterbody combination on the list. An 
essential component of a TMDL is the calculation of 
the maximum amount of a pollutant that can occur in 
waterbody and still meet WQS. Within the TMDL, the 
state allocates this loading capacity among the various 
point sources and non-point sources. Permits for point 
sources are issued through EPA’s or NPDES program.”

– Clean Water Act Section 303(d)

Source #6



12

TMDL

LA River: metals, nutrients, solids, BOD, bacteria from WRP’s and runoff 

Purpose: Protection of surface and groundwater. 
For all those who use water and/or discharge 
wastewater in the Los Angeles Region. 

TMDL = Wasteload Allocation from point sources 
(WRP's) + Load Allocations from nonpoint sources 
(urban runoff) + Natural Background + Margin of 
Safety 

Los Angeles Water Resources Control Board 
(LAWRCB) is responsible for establishing water 
quality standards in the Los Angeles area and these 
standards are described in the Los Angeles Water 
Quality Control “Basin Plan.” 

Source #7



13

Reach-Specific TMDLs for Wet and Dry Weather (kg/day) 

Source #8



14

MS4 Permit for LA County
• MS4 = Municipal Separate Storm Sewer Systems 

• Permit No. R4-2012-0175 was adopted by the LARWQCB in 
2012. It regulates storm & non-stormwater discharges from the 
MS4s in LA County (Flood Control District + 84 municipalities). 

• The permit allows permittees to create Watershed 
Management Programs (WMPs) or EWMPs to meet Water 
Quality Based Effluent Limits (WQBELs) individually or as a 
group. This MS4 permit offers an alternate compliance pathway 
to WQBELs, which is to develop and implement WMPs/EWMPs 
(which require adaptive modeling and Best Management 
Practices implementation to achieve retention of the 85th 
percentile storm across the watershed) as the functional 
equivalence of complying with the receiving water limitations. 

Source #9



15

NPDES Permit
Purpose: Addresses water pollution by regulating point sources that discharge 
pollutants to waters of the United States. Created by the Clean Water Act, the 
EPA authorizes States to perform permitting, administrative, and enforcement 
aspects of the program.

Tillman operates under a Los Angeles Municipal Storm Water permit (NPDES 
Permit No: CAS004001) for its discharge of tertiary treated wastewater into the 
LA River. 

Limit metals, nutrients, TSS, BOD, and bacteria. 

Effluent limitations are Technology-based and Water Quality-based. 

Source #10



NPDES Limits
Tillman Discharge to LA River

• Temperature - For waters designated with a warm freshwater habitat 
beneficial use (LA River), the temperature of the receiving water shall not 
be altered by more than 5°F above the natural temperature and shall not be 
raised above 86°F due to the discharge of effluent

• pH - shall not be depressed below 6.5 or raised above 8.5 as a result of the 
discharge 

• Dissolved Oxygen - shall not be depressed below 5 mg/L as a result of the 
discharge

• Residual Chlorine - residual chlorine shall not exceed 0.1 mg/L 
• E. coli - 235/100 mL 
• Turbidity - Where natural turbidity is between 0 and 50 NTU, increases shall 

not exceed 20%. Where natural turbidity is greater than 50 NTU, increases 
shall not exceed 10%. 

• Many more…

16

Source #11



Enhance Watershed Management Plan

• Mandated by LARWCB.

• Provides a framework for meeting 
stormwater regulations through 
implementation of LID and control 
measures.

• Serves as a reference document for the 
schedule of TMDL compliance for each 
reach of ULAR as well as proposed site-
specific projects to meet stormwater 
compliance regulations.

• Outlines the TMDL compliance schedule 
for the watershed: 100% compliance by 
2028 for copper, zinc, and lead in dry 
weather, and 100% compliance for fecal 
bacteria by 2037.

22
17

Source #12



18

CA Code of Regulations – Title 22 
What defines “Recycled Water” ?

Wastewater Treatment Plants that provide disinfected, tertiary-treated recycled 
water, with filtration and disinfection to meet Title 22 requirements are 
referred to as WRP’s. 

Source #13



19

CA Code of Regulations – Title 22 

Regulations for the production and use of recycled water:

• Non-Potable Reuse = Purposes such as irrigation, street sweeping, 
industrial cooling, in-plant use at the WRPs, dust control, and 
environmental benefits (LA River revitalization plans) 

• Indirect Potable Reuse = Groundwater recharge (future plans to 
do this)

• Direct Potable Reuse = Highly treated recycled water directly into 
potable raw water supplies. (Regulation in California does not 
currently permit DPR.) 

Source #13



Part 3

Discharges to LA River

20



Pollutants Sources 

https://s-media-cache-ak0.pinimg.com/originals/31/e8/c4/31e8c484a9738a2ec93e70e7f573dd33.jpg

Table 7: The sources of pollutants and remedial actions



Pollutants Sources (cont’d) 

● Wildfire:
■ According to fire statistics by State of California, annually the average of 3,720 Acres are burned. 

■ Study done by Paulina Pinedo-Gonzalez and others from University of Southern California shows that 

in runoff from recently burned areas, 58% and 24% of the total dissolved (<0.2 mm) Pb and Fe, 

respectively, was present in the soluble pool. In contrast, runoff from urban and natural unburned areas 

carried less than 17% and 8% of the total dissolved Pb and Fe, respectively, in the soluble pool. 

■ Therefore, wildfire should be taken in consideration as source of pollutants to LA river. 

● Vehicle Emission 
■ Acoording DMV, about 7.8 millions vehicles, including  auto, trucks and motorcycle,  yearly are 

registerd  in Los Angeles.  

■ A study done by Air Resources Board on Lake Tahoe confirms the atmospheric deposition for nitrogen 

(N), phosphorus (P), and particulate matter (P) from the traffic on the lake.

■ Thus, the vehicle emission in LA also should be taken in consideration as source of pollutants to the 

river but more studies should be done to quantify these pollutants. 



22

Dry Weather - Urban Runoff  

Dry weather TMDL applies when the majority of water present in the 
stream originates from WRPs and the stormdrain network.  (<500 cfs)

Source #16



23

Dry Weather - Urban Runoff  

Trash on Alvarado Street in LA 

Source #17



24

Wet Weather - Stormwater Runoff 

Wet weather TMDL is defined for days when a rain event adds large volume of 
water (>500 cfs) and carries pollutant load to the river or its tributaries.

Source #18



Groundwater Upwelling

Small contribution due to lining, but may affect water quality.

31
21

Source #14,15

http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=2ahUKEwi5jb-o7b_aAhVI0FQKHQOCBk4QjRx6BAgAEAU&url=http://gwhub.srw.com.au/how-does-groundwater-interact-environment-0&psig=AOvVaw1dV4ZcsK_EYzNnYGHAhoJz&ust=1524004496401730
http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=2ahUKEwi5jb-o7b_aAhVI0FQKHQOCBk4QjRx6BAgAEAU&url=http://gwhub.srw.com.au/how-does-groundwater-interact-environment-0&psig=AOvVaw1dV4ZcsK_EYzNnYGHAhoJz&ust=1524004496401730


25

Discharges to the LA River

70-100% of flow comes from WRP’s in dry weather

Water 
Reclamation 
Plant (WRP)

Design Flow 
(MGD)

Average Daily Flow
(2004-2013)

Discharges to River

Burbank 15 7
5.75 MGD
(6,438 AF)

LA-Glendale 20 18.2
9.82 MGD

(11,000 AF)

Donald C. 
Tillman

80 31.9
5.71 MGD
(6,400 AF)

Source #19



26

Burbank WRP

1. Barscreens

2. Primary Settling

3. Secondary 
Biological 
4. Secondary Settling 

5. Deep-bed Sand 
Filters

6. Chlorine Contact 
Tanks

7. Dechlorination 

8. Reclaimed Water 
Pump Station 



27

LA-Glendale WRP

1. Barscreens

2. Primary Settling

3. Secondary Biological 
(Nit/Denit)
4. Secondary Settling 

5. Alum addition, Tetra 
Denite Sand Filters

6. Bleach Addition,
Chlorine Contact Tanks 
7. Dechlorination
(Sodium Bisulfite) 

8. Reclaimed Uses or 
Discharged to LA River



Donald C. Tillman Water Reclamation Plant

35
28



Tillman Process Diagram

36
29

Source #20



37
30

Tillman Process Diagram



Headworks

38
31



Primary Sedimentation Tanks

39
32



Biological Treatment - Aeration Tanks 

Nitrification
NH4 + O3  NO2

NO2 + O2  NO3

Denitrification

NO3  N2

40
33

Source #20



Aeration Supply

41
34



Aeration Tanks 

42
35



Denitrification 

N2

43
36



Sludge Handling

RAS is recycled internally, all other solids are sent to Hyperion.

44
37



Secondary Sedimentation Tanks

45
38



Sand Filter

46
39

Source #21



Aqua Diamond Cloth Filtration 

47
40

Source #22



Chlorine Contact Basin

48
41



Dechlorination Before Discharge

Sodium Bisulfate

49
42



Recycling/Reuse/Discharge

Options
• Japanese 

Garden Lake
• Balboa Lake
• Wildlife Lake
• on site uses at 

plant
• LADWP Valley 

Power 
Generating 
Station

• 108” pipe to LA 
River 

50
43



Regulatory Testing

51
44



Emergency Flow Diversion

52
45



46

Source #23



Pilot Study 
Advanced Purification and 
Soil Aquifer Treatment for 

Groundwater Recharge 

54
47



LA Groundwater Replenishment Project 

Purpose: Reduce the City’s dependence on imported water sources by 
increasing beneficial reuse of the available water supply from DCTWRP and 
increasing the local groundwater supply available for potable use. 

1. Construction of a new advanced water purification facility to provide 
additional levels of treatment of recycled water generated by the existing 
DCTWRP facility. 

2. Conveyance by existing and new pipelines to transport the purified water 
from the AWPF to existing spreading grounds.

3. Replenishment by spreading of the purified water to percolate into the 
San Fernando Basin. 

55
48



Soil Aquifer Treatment

56
49



Advanced Purification Process 

Pilot Testing Options
O 3+ SAT
O 3 + BAC + SAT
O 3 + BAC + AOP
MF + RO/CCD + AOP
O 3 + MF + RO/CCD + AOP
O 3 + BAC + MF + RO/CCD + AOP

Select the most economical combination which meets 
WQ goals.    

57
50



Methods
• Reverse Osmosis: Salts, Pharmaceuticals, Viruses, Pesticides, 

Organics
• Microfiltration/Ultrafiltration: two types of membrane material are 

being tested (Polymeric and Ceramic)
• Closed Circuit Desalination: An approach to RO that uses a semi-

batch approach to maximize the amount of water that can be 
produced (recovery is 80-85% for RO and 92% for CCD).

• Ozone: Strong disinfecting and oxidizing agent to breakdown 
contaminants. Transforms OM to smaller molecules that are more 
readily removed downstream at BAC and SAT. 

• Biologically Active Carbon: Ozone effluent to enhance contaminant 
removal. Uses GAC as the filter media and allows indigenous 
bacteria to grow on the surface. The biofilm consumes OM while 
the media filters out solids and PM. 

58
51



Part 4

Low Impact Development
&

Best Management Practices

52



53

LID Ordinance

Adopted: November 14, 2011

Definition: Requires all
development and 
redevelopment projects that 
create, add, or replace 500-sq 
ft or more of impervious area 
to capture the ¾-inch rain 
event (85th percentile storm) 
for infiltration or on-site 
reuse. 

Source #3, 23, 24, 25, 26



54

LID Ordinance – Purpose

• Encourage the beneficial use of 
rainwater and urban runoff.

• Reduce stormwater/urban runoff 
while improving water quality.

• Promote rainwater harvesting.

• Reduce offsite runoff and provide 
increased groundwater recharge.

• Reduce erosion and hydrologic 
impacts downstream.

• Enhance the recreational and 
aesthetic values in our 
communities.

61

Source #26, 27



55

LID Ordinance – Compliance (Residential) 

Prescriptive Measures -
Appendix E

• Rain Barrels (Small Cisterns)

• Rain Tanks (Cisterns > 130 gal)

• Permeable Pavements (or 
Porous Pavement Systems)

• Planter Boxes

• Rain Gardens

• Dry Wells 

62

Source #26, 27, 28



56

LID Ordinance – Compliance 
(All Other Developments) 

Infiltration

• Infiltration Trenches

• Infiltration Basins

• Dry Well

• Permeable Pavement

• Underground Detention 
Chambers 

Capture and Use

• Cisterns

• Rain Barrels

City Approved Bio-
Filtration/Retention 
System

Combination 

Capture & Manage 100% of Stormwater Quality Design Storm

¾-in, 24-hr rain event OR 85th percentile, 24-hr runoff

Source #29



57

Water Quality Benefits

Pollutants

• Solids
 Total Suspended Solids (TSS)

• Bacteria
 E. Coli

 Fecal Coliform

• Metals
 Arsenic

 Lead

• Nutrients
 Total Phosphorus

 Total Nitrogen 

BMPs

• Bioretention

• Detention Basin

• LID

• Media Filter

• Porous Pavement

• Retention Pond

• Wetland Basin

64

Source #30



58

Efficiency of LID infrastructure

Efficiency Ratio (ER) is defined in terms of the 
average Event Mean Concentration (EMC) of 
pollutants over some time period.  

ER
Avg. Inlet EMC – Avg. Outlet EMC

Avg. Inlet EMC
=

Source #29



59

Efficiency of various BMP’s

BMP Type

Solids Bacteria Metals Nutrients 

TSS E. Coli
Fecal 

Coliform
Arsenic Lead Phosphorus Nitrogen

Bioretention 11% 1% 8% 13% 18%

Detention Basin -6% -14% 37% 4% -4% 1%

LID 53%

Media Filter 6% 8% 4% 5% 6% 6%

Porous Pavement 39% 53% 48% 41%

Retention Pond -1% 6% -33% 8% -3% 2% -4%

Wetland Basin 1% 1% 7% 3% 4% -1%

Source #30



60

Porous Pavement used to 
capture stormwater on 
USC campus at The Village 



Retention Ponds – Wet Ponds

Removal Efficiency

● TSS - 70%

● TN - 35%

● TP - 45%

● Treats - Cadmium, Chromium, Copper, Zinc

● Does not treat - Total Nitrogen, Lead

● Runoff reduction - 0%

https://webpages.uidaho.edu/larc380/new380/assets/images/StormwaterFiles/images/WetPond.jpg

Maintenance

● Annual inspections

● Inspections after major storm events

● Trash and debris removal

● Prune/remove vegetation that limits water access to 

the pond

● Re-vegetate the slope as needed

● Remove invasive vegetation

● Remove dead vegetation

● Do not use vegetation control chemicals

● Remove excessive sediment

Advantages

● Benefit human recreation 

activities, wildlife habitat, open 

space

● Provide water quality 

improvements

● Serve tributary area of any size

● Provide change in runoff and in 

sediment transport

Disadvantages

● Public safety concerns

● Standing waters can promote insect 

breeding 

● Must have base flow to maintain 

water level

● Potential algae growth issues

● Large footprint is required

● Temperature gradient issues with 

receiving waters

Open earthen basins in which a permanent pool of water 

is displaced by stormwater runoff and it designed to 

temporarily retain runoff and release it slowly over a 